Permit Number: AR0034002

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Act 472 of 1949,
as amended, Ark. Code Ann. 8-4-101 et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

The applicant’s mailing address is:

City of Bryant

210 Southwest 3rd Street

Bryant, AR 72022
The facility address is:

City of Bryant

1019 Southwest 2nd Street

Bryant, AR 72022
is authorized to discharge from a facility located as follows: from Hwy. 183, turn west onto Southwest
3rd Street then turn north on South Spruce Street, then west on Southwest 2nd Street in Bryant, Saline
[...]
is defined as the fixed time periods January through June, and July through December (or any
portion thereof) for an effluent characteristic with a measurement frequency of once/6
months or twice/year.

ANNUAL or YEARLY:

1s defined as a fixed calendar year or any portion of the fixed calendar year for an effluent
characteristic or parameter with a measurement frequency of once/year. A calendar year is
January through December, or any portion thereof.

The term “Weekday” means Monday — Friday.

Pass Through, according to 40 CFR 403.3(p), means a Discharge which exits a POTW into
waters of the United States in quantities or concentrations which, alone or in conjunction
with a discharge or discharges from other sources, is a cause of a violation of any
requirement of the POTW's NPDES permit (including an increase in the magnitude or
duration of a violation).

Interference, according to 40 CFR Part 403.3(k), means a Discharge which, alone or. in

conjunction with a discharge or discharges from other sources, both:

a. Inhibits or disrupts the POTW, its treatment processes or operations, or its sludge
processes, use or disposal; and

b. Therefore 1s a cause of a violation of any requirement of the POTW's NPDES perrmt
(including an increase in the magnitude or duration of a violation) or of the prevention of
sewage sludge use or disposal in compliance with the following statutory provisions and
regulations or permits 1ssued under (or more stringent State or local regulations): Section
405 of the Clean Water Act, the Solid Waste Disposal Act (SWDA) (including Title II,
more commonly referred to as the Resource Conservation and Recovery Act (RCRA),
and including State regulations contained in any State sludge management plan prepared
pursuant to Subtitle D of the SWDA), the Clean Air Act, the Toxic Substances Control
Act, and the Marine Protection, Research, and Sanctuaries Act.



Final Fact Sheet

For renewal of Permit Number AR0034002 to discharge to Waters of the State.

1.

PERMITTING AUTHORITY.
The issuing office is:

Arkansas Department of Environmental Quality
5301 Northshore Drive
North Little Rock, AR 72118-5317

APPLICANT.
The applicant’s mailing address is:
City of Bryant
210 Southwest 3rd Street
Bryant, AR 72022
The facility address is:
City of Bryant’s Wastewater Treatment Facility

1019 Southwest 2nd Street
Bryant, AR 72022

The facility is located at:

Latitude: 34° 35’ 33”"; Longitude: 92° 30’ 15”
PREPARED BY.
The permit was prepared by:

Chris Roberts, P.E.

Staff Engineer, Individual Permits Section
Permits Branch, Water Division

(501) 683-5406

E-mail: roberts@adeq.state.ar.us

PREVIOUS PERMIT ACTIVITY.
Effective Date: 07/01/2003

Modification Date: 04/01/2007
Expiration Date: ~ 06/30/2008



Page 2 of the Fact Sheet
Permit Number: AR0034002

The permit renewal application was received on 04/07/2008, and it was determined to be
administratively complete on 04/10/2008. In 2007, the permit was modified to increase the
design flow rate from 2.0 to 3.0 MGD. The discharge permit is being reissued for a 5-year
term in accordance with regulations promulgated at 40 CFR Part 122.46(a).

DMR Review:

The Discharge Monitoring Reports (DMR’s) from March 2002 through March 2008 were
reviewed during the permit renewal process. There were two violations for NH3-N (Monthly
Average Concentration and 7-Day Average Concentration in August 2007), one violation for
Total Residual Chlorine (TRC) (August 2006), and two violations of Fecal Coliform Bacteria
7-Day Averages (September 2003 and April 2004) were noted during the review. Based on
this review, it has been decided that no changes to the permit will be made at this time.

Legal Order Review:

Consent Administrative Order (CAO) LIS No. 06-062 was signed on April 18, 2006 to
address overflows and maintenance issues in the collection system. This CAO is still in
effect and will not be affected by this permit. Therefore, no permit changes are necessary at
this time.

SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT.

The permittee is responsible for carefully reading the permit in detail and becoming familiar
with all of the changes therein:

a. The facility coordinates and outfall location were updated based on ADEQ field data and
Google Earth mapping software.
b. One significant digit was added to the CBODS and TSS concentration limits.
c. The NH3-N mass limit in April through October decreased due to a calculation error in
the previous permit.
d. Lead limits have been removed from the permit.
The Fecal Coliform Bacteria limits have been relaxed because the receiving stream is too
small to be classified for primary contact recreation.
Total Phosphorus monitoring has been added.
Total Nitrate plus Nitrite monitoring has been added.
The WET limits have been replaced with WET testing requirements.
Parts II, III, and IV have been updated.
The minimum operator classification in Part IT has been reduced from Class IV to Class
IIT because the sand filters/sludge drying beds will no longer be used.
The sludge language in Part I has been updated.
The pretreatment language in Part II has been updated.
. The WET language in Part II has been updated.
The metals language in Part II has been removed.
The TRC language in Part II has been updated.
A stormwater storage requirement has been added to Part II.

o

DR th

T o3 TR



Page 3 of the Fact Sheet
Permit Number: AR0034002

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates based on a Google Earth estimate by the
permit writer using the application, the permit file, and the WGS84 datum set:

Latitude: 34° 35 12.85” Longitude: 92° 30’ 18.45”
The receiving waters are named:

an unnamed tributary of Hurricane Creek, thence to Hurricane Creek, thence to the Saline
River, thence to the Ouachita River in Segment 2C of the Ouachita River Basin. The
receiving stream in Reach # 006 of USGS Hydrologic Unit Code (H.U.C.) 8040203 is a
Water of the State classified for secondary contact recreation, raw water source for
domestic, industrial, and agricultural water supplies, propagation of desirable species of
fish and other aquatic life, and other compatible uses.

The previous permit changed the contact recreation classification of the receiving stream
from secondary to primary. This was a technical error because the receiving stream (i.e., an
unnamed tributary of Hurricane Creek) is too small to be suitable for primary contact
recreation.

7. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS.
a. 303(d) List:

The receiving stream is not on the approved 2004 303(d) List. The closest reach on the
list is over twenty miles downstream.* All the surface water in H.U.C. 8040203 flows
into Reach # 006 of H.U.C. 8040204 (over fifty miles downstream). This reach is on the
approved 2004 303(d) List for total dissolved solids (TDS) and sulfates (SO4).

EPA has written a Total Maximum Daily Load (TMDL) report for mercury for the
Ouachita River watershed.” The permittee is at the headwaters of the watershed, the
TMDL report states that less than one percent (1%) of the mercury in the watershed is
from the point sources therein (i.e., 99% is from other sources), and mercury has not been
detected in recent sampling events. Therefore, no mercury limit has been added.

EPA has also prepared a draft TMDL for chlorides, TDS, and SO, for Reach # 006 of
H.U.C. 8040204. Because H.U.C. 8040203 flows into 8040204 (over fifty miles
downstream), the permittee’s facility has been included in the draft TMDL. If the TMDL

? Reach 006 is Hurricane Creek. A reach code has not been assigned to the unnamed tributary.

* Reach 004 of H.U.C. 8040203 is listed for DO impairment. The closest downstream reach in the draft 2008 303(d)
List (i.e., Reach # 006 of H.U.C. 8040204) is over fifty (50) miles away.

3 “TMDLs for Segments Listed for Mercury in Fish Tissue for the OQuachita River Basin, and Bayou Bartholomew,
Arkansas and Louisiana to Columbia,” by FTN Associates, Ltd. for the US Environmental Protection Agency
Region 6’s Watershed Management Section, May 30, 2002.



8.

10.

Page 4 of the Fact Sheet
Permit Number: AR0034002

assigns a Waste Load Allocation (WLA) to the permittee for chlorides, TDS, and/or SO,
the permit may be reopened and modified.

b. Endangered Species:

No comments on the application were received from the U.S. Fish and Wildlife Service
(USF&WS). The draft permit and Fact Sheet were made available to the USF&WS for
their review.

OUTFALL AND TREATMENT PROCESS DESCRIPTION.
The following is a description of the facility described in the application:
a. Design Flow: 3.0 MGD®

b. Type of Treatment: a bar screen, equalization basins, grit chamber, extended
aeration/activated sludge system (i.e., aerobic digestion with
secondary clarification), chlorine disinfection, and dechlorination

c. Discharge Description: treated municipal wastewater
ACTIVITY.

Under the Standard Industrial Classification (SIC) code of 4952 and the North American
Industry Classification System (NAICS) code of 221320, the applicant's activities are the
operation of a municipal sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS.

Currently, it does not appear the permittee receives process wastewater from any significant
industrial users as defined by 40 CFR Part 403.3(t). Standard boilerplate pretreatment
prohibitions (40 CFR Part 403.5[b]) and reporting requirements are deemed appropriate at
this time.

® The highest reported flow rate from March 2002 through March 2008 was 1,784 MGD (Daily Maximum) in June
2006. This is believed to be a typographical error on the DMR because the next highest flow rate was 4.043 MGD
(Daily Maximum) in January 2005. The highest reported Monthly Average flow rate was 2.366 MGD in March
2008.



11.

12.

Page 5 of the Fact Sheet
Permit Number: AR0034002

SEWAGE SLUDGE PRACTICES.

According to the application, sludge is dried on sludge drying beds before being sent to the
Saline County Landfill (Solid Waste Permit No. 261-S1-R2). The sludge drying beds are the
sand filters that used to be part of the wastewater treatment system.

However, during a site visit on 06/06/2008, the permit writer was told that the drying beds
are not being used and will no longer be used. Sludge is currently being deposited into an
on-site sludge storage lagoon.

The permittee is considering installing a levee in the sludge lagoon to segregate the sludge
storage area from an area that can be used as a third equalization basin. The permittee is also
considering installing automatic sludge handling equipment to dry the sludge and prepare it
for off-site disposal. If either (or both) of these projects are pursued, a construction permit
application must be submitted and approved before construction may commence.

PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a
permit for the discharge described in the application. Permit requirements are based on
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-101 et.

seq.).



Final Effluent Limitations

Outfall 001 — treated municipal wastewater

a. Conventional and/or Toxic Pollutants

Page 6 of the Fact Sheet
Permit Number: AR0034002

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass Concentration
(lbs/day, (mg/l, unless Frequency Sample Type
unless otherwise specified)
otherwise
specified)
Monthly Monthly 7-Day
Avg. Avg. Avg.
. Report -
Flow (in MGD) N/A Report Daily Max. once/day totalizing meter
Carbonaceous Biochemical Oxygen .
Demand (CBODS) 250.2 10.0 15.0 three/week 6-hr composite
Total Suspended Solids (TSS) 3753 15.0 22.5 three/week 6-hr composite
Ammonia Nitrogen (NH3-N)
(April — October) 60.0 24 6.1 three/week 6-hr composite
(November — March) 150.1 6.0 9.0 three/week 6-hr composite
Dissolved Oxygen (DO)
(May — October) N/A 5.0 (Monthly Avg. Min.) three/week grab
(November — April) N/A 6.0 (Monthly Avg. Min.) three/week grab
. , (colonies/100 mi)
Fecal Coliform Bacteria (FCB) N/A three/week grab
1,000 | 2,000
Total Residual Chlorine (TRC) N/A < 0.1 mg/l (Inst. Max.) three/week grab
Total Phosphorus (TP) N/A Report Report three/week grab
Total Nitrate + Nitrite Nitrogen (as N) N/A Report Report three/week grab
Minimum Maximum
pH N/A 6.0 su. 90su. three/week grab
Chronic WET Testing N/A See Fact Sheet Section 14 | once/quarter | 24-hr composite

b. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil.
(Sheen means an iridescent appearance on the surface of the water.)




13. BASIS FOR PERMIT CONDITIONS.

Page 7 of the Fact Sheet
Permit Number: AR0034002

The following is an explanation of the derivation of the conditions of the permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting
the decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1, 1983).

Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions

Following regulations promulgated at 40 CFR Part 122.44(1)(2)(i1), the permit limits are
based on either technology-based effluent limits pursuant to 40 CEFR Part 122.44(a) or on
State water quality standards and requirements pursuant to 40 CFR Part 122.44(d), whichever
are more stringent as follows:

Parameter Water Quality- Technology- Previous Permit
Based Based/BPJ Permit Limit
Monthly | 7-day | Monthly | 7-day | Monthly | 7-day | Monthly | 7-day
Avg. Avg. Avg. Avg. Avg. Avg. Avg. Avg.
(mg/l) | (mg/) | (mg/l) | (mg/l) | (mg/l) | (mg/l) | (mg/l) | (mg/l
CBOD5 10.0 15.0 25 40 10 15 10.0 15.0
TSS 15.0 22.5 30 45 15 22.5 15.0 22.5
NH3-N
(April — October) 24 6.1 N/A N/A 2.4 6.1 24 6.1
(November — March) 6.0 9.0 N/A N/A 6.0 9.0. 6.0 9.0
DO }
5.0 (Monthly Avg. 5.0 (Monthly Avg. | 5.0 (Monthly Avg.
(May — October) Minimum) N/A Minimum) Minimum)
. 6.0 (Monthly Avg. 6.0 (Monthly Avg. | 6.0 (Monthly Avg.
(November — April) Minimum) N/A Minimum) Minimum)
FCB (col/100 ml)
(April — September) 1,000 2,000 N/A N/A 200 400 1,000 2,000
(October — March) 1,000 2,000 N/A N/A 1,000 2,000 1,000 2,000
. < 0.1 mg/l <0.1 mg/l <0.1 mg/l
TRC (Inst. Maximum) N/A (Inst. Max.) (Inst. Max.) (Inst. Max.)
TP N/A N/A Report | Report N/A N/A Report | Report
Nitrate + Nitrite N/A N/A Report | Report N/A N/A Report | Report
38 7.6
Total Recoverable Lead N/A N/A N/A N/A (ug/)) (ug/l) N/A N/A
pH 6.0-9.0s.u. 6.0 - 9.0 s.u. 6—9s.u. 6.0-9.0s.u.




Page 8 of the Fact Sheet
Permit Number: AR0034002

Parameter ‘Water Quality or Justification

Technology
CBODS Water Quality MultiSMP Model dated 06/01/2005
TSS Water Quality MultiSMP Model dated 06/01/2005
NH3-N Water Quality Section 2.512 of APCEC Regulation No. 2

& MultiSMP Model dated 06/01/2005

DO Water Quality Section 2.505 of APCEC Regulation No. 2
& MultiSMP Model dated 06/01/2005
FCB Water Quality Section 2.507 of APCEC Regulation No. 2
TRC Previous Permit Section 2.508 of APCEC Regulation No. 2
TP Best Engineering Appendix D of the 2000
Judgment (BEJ) Continuous Planning Process (CPP)

Nitrate + Nitrite BEJ Appendix D of the 2000 CPP

pH Water Quality Section 2.504 of APCEC Regulation No. 2

a.

Anti-backsliding

The permit is consistent with the requirements to meet Anti-backsliding provisions of the
Clean Water Act (CWA), Section 402(0) [40 CFR Part 122.44(1)]. The final effluent
limitations for reissued permits must be as stringent as those in the previous permit,
unless the less stringent limitations can be justified using exceptions in 40 CFR Part
122.44(DH(2)(1).

The permit maintains the requirements of the previous permit with the exception of
revised limitations identified for lead, FCB, and WET limits. These revisions are allowed